
SRF Project Plan 

Tawas Utilities Authority 
April 27, 2021 – Draft Report 

123 W. Main St. Suite 200 
Gaylord, MI 49735

jody.laper
Draft



SRF Project Plan 
Tawas Utilities Authority 

TABLE OF CONTENTS 

Chapter 1 – Project Plan Contents………………………….……………………………………………………..………………………1 

1.1 Environmental Setting………………………………………………………………………………………………….……………4 

1.2 Population Data………………………………………………………………………………………………………..................11 

1.3 Economic Characteristics………………………………………………………………………………………………............11 

1.4 Existing Facilities………………………………………………………………………………………………………………..…....12 

1.5 Fiscal Sustainability Plan……………………………………………………………………………………….………….…..….13 

1.6 Need for the Project…………………………………………………………………………………………………….……..……15 
[...]
       contact chamber.  Gas Sulphur dioxide is added at the end of contact chamber for de-chlorination.  Gas for both    

       system is stored in 150 lb cylinders, with vacuum feed systems.  The system functions in normal flows, but does  

       not have sufficient capacity for peak flows.   

 

 

 

                                                     Picture 1. Secondary Clarifier  

 

 

                                                      Picture 2. Secondary Clarifier Structural Damage 

 



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 15 April, 2021 
 

1.6 Need for the Project 

The TUA WWTP has been in operation since the 1966 and has seen many improvements throughout it’s time. The 

project plan is to upgrade the headworks screening, secondary clarifier mechanicals parts, grit system odor control and 

the disinfection system. The existing facilities are at or are beyond their useful life span and require significant 

maintenance to remain operable. Completion of this project will increase efficiency and longevity of the WWTP. 

 

Compliance Status:  

The WWTP generally meets the National Pollutant Discharge Elimination System permit limitations for Ammonia-

Nitrogen and CBOD5 according to data we received from TUA.   

 

On March 31, 2021, The EGLE Water Resources Division issued a violation notice, VN-011588, to the TUA WWTP.  The 

Violation Notice identified various monitoring violations between September 2018 and October 2020, and required TUA 

to provide a schedule for completion and proposed funding to implement the capital improvements identified it in the 

facilities’ Asset Management Plan (AMP).  This project plan is intended to correct the known deficiencies identified in 

the AMP and update the aging equipment and facilities to provide compliance with the permit limitations.  A copy of the 

Violation Notice is included in Appendix B of the project Plan. 

 
Consent Orders: 

There are no consent orders associated with this project. 

 
Water Quality Problems: 

There are no water quality problems associated with this project. The proposed projects will replace equipment at the 

end of their useful life and improve water treatment. If these projects are not undertaken, the plant functionality will be 

diminished, potentially resulting in detrimental impacts to water quality. 

 

Project Need for the Next 20 Years: 

The equipment that is proposed to be improved will have reached the end of their life cycles in the next 20 years. This 

will cause harm to the service area as poorly or untreated water would be cycled throughout the distribution system if 

the WWTP were to be left as is. Over the next 20 years, project costs could increase as more parts of the facility 

deteriorate and reach the end of their respective life cycles. Completion of the proposed project will mitigate that issue 

and increase the longevity of the WWTP. 

 



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 16 April, 2021 
 

Future Environment without the Proposed Project: 

The future environment without the proposed project will remain the same. However, the quality of the effluent water 

will decrease as the infrastructure ages. The WWTP is adjacent to the Tawas River, to which it discharges. The 

improperly or partially treated wastewater discharged to the river will have a significantly negative impact to the river. 

Since the infrastructure is already reaching its functional life limit, this would still be an unsafe situation for the 

remaining residents if nothing were to change. This project will increase the efficiency of WWTP and its ability to 

properly treat water to the service area. 

 

CHAPTER 2 – ANALYSIS OF ALTERNATIVES 

2.1 Identification of Potential Alternative 

The following several paragraphs describe and assess common alternatives which must be considered whenever large 

capital expenditures are planned.  Following this, a section entitled Analysis of Principle Alternative provides a detailed 

option review of the options that are considered most feasible. 

 

No Action: 

The existing facility is between 57 and 36 years old and a significant portion of the physical components of the facility 

are well past the end of their useful life.  In addition, the operations staff have identified operational issues that should 

be corrected to provide a reliable treatment system.  As such, no-action on a plant wide basis was not considered 

feasible, as no-action would result in several continuing adverse impacts on the WWTP and its customers.  Included 

among such impacts are: 

• Degradation of facilities and reduction in value of past citizen investments 

• Continued risk of process overflow under peak hydraulic conditions (this is being evaluated by the new                 

operations management firm to determine if it is an operational or process issue). 

• Increasing potential for NPDES permit violations 

• Excess energy use (natural gas for digester heating, inefficient motors and lighting systems) 

• Inefficient operations (including lack of operational control due to outdated control systems) 

 

Optimum Performance of Existing Facilities: 

Optimizing the existing facilities has the potential to improve plant performance in the short term.  However, capital 

improvements are necessary to incorporate improved technologies, restore the service life to facilities and system, take 

advantage of improvements to reduce energy use and to improve the sustainability of the facility.  The cost and scope of 



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 17 April, 2021 
 

the work required to ensure optimal plant performance over the next 20 years and longer cannot be achieved without 

capital funding financed over the life of the project.  

 

Water and Energy Efficiency: 

Selected equipment shall have greater energy efficiency verses original components. Equipment items are to be 

optimized and controlled via variable frequency drives (VFD) which will improve efficiency.  Electric motors will be high 

efficiency types. 

 

Regional Alternatives: 

The TUA is a regional system serving two cities and a portion of an adjacent township.  Future development in the region 

would likely look to the TUA facility as an expanded regional facility.  At present there is currently minimal opportunity 

for expanding the Authorities service area. The existing facility has excess treatment capacity to provide treatment for 

expansion of sewer collection areas and growth well into the future. 

 

Alternatives to be evaluated: 

The existing Asset Management Plans (AMP), plant operations and other data available were reviewed along with an 

onsite evaluation of the facility, and discussions with the operations staff.   

Based on this review a determination was a made that the existing oxidation ditches and secondary clarifiers were 

generally in good physical condition, and with sufficient rehabilitation could easily continue in operation for the duration 

of the planning period.  As such, the alternative analysis is premised on maintaining and upgrading the existing oxidation 

ditch and secondary clarifiers.  

 

Two alternatives were evaluated: 

• Primary Clarification and Anaerobic Digestion:  Maintain the current process with primary clarification and 

anaerobic digestion 

• Aerobic digestion without primary clarification:  Eliminate primary clarifiers and replace anaerobic digester with 

aerobic digestion.  

 

The evaluated alternatives contain multiple common elements.  Options for each of these items will be identified and 

evaluated.  The selected options will be included in the overall evaluation of the two options selected.  

• Headworks improvements to incorporate automatic fine screening  



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 18 April, 2021 
 

• Upgrades for the Oxidation ditch aeration system. 

• Rehabilitation of the secondary clarifier mechanisms 

• Control measures for RAS and WAS sludge pumping.  

• Upgrade the existing digital SCADA system 

• Addition of tertiary filtration 

• Conversion from gas to UV disinfection or sodium hypochlorite. 

• Sludge mixing system improvements and additional sludge storage capacity 

 

2.2 Analysis of Principal Alternatives 

Alternative 1 - Primary Clarification and Anaerobic Digestion: 

The existing two rectangular primary clarifiers were constructed in 1966.  The chain and flight mechanisms were 

replaced in 1989 and are in reasonable condition.  The concrete structure is in fair condition, with significant spalling of 

the concrete on the sides of the structure and stairs. 

 

Rehabilitation of the two clarifiers would consist of removing a unit from service, cleaning, repairing and coating the 

structure as needed.  The existing chain and flight collectors would be reinstalled.  New weirs, and scum trough would 

be provided.  

 

Two anaerobic digesters, (east and west units) are operated in series as a primary and secondary digester to treat the 

primary sludge.  The secondary digester (west) has a floating cover to provide pressurization of the biogas generated in 

the digesters.  The older West digester was installed in 1967, the newer east digester was installed in 1986. Most of the 

process piping and the heat exchanger and boiler were installed in 1986.  

 

At present, waste activated sludge (WAS) is not added to the digesters on a year round basis.  In winter WAS is 

thickened and pumped to the storage tank.  The operations staff has reported difficulty in mixing WAS with the 

anaerobic digester in the winter due to the low temperature of the sludge.  

 

The two digesters are covered with spray foam insulation which is in poor condition.  The existing system does not 

reliability produce biogas, and supplementary natural gas is needed in the winter to maintain proper operating 

temperatures.  The limited gas production may be due to leakage from the floating cover on the west digester.  The 

relatively low influent BOD may also hinder gas production due to a limited availability of biomass.  



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 19 April, 2021 
 

Digester rehabilitation would require isolating one unit at a time, stripping the foam and rehabilitation of the concrete 

tank.  The floating cover on the west digester would need to be removed.  Rehabilitation would also include 

replacement of the boiler and heat exchanger, and all of the exposed process piping and mixing and transfer pumps.   

 

Alternative 2 - Aerobic digestion without Primary Clarification:  

This alternative is dependent on the ability of the oxidation ditches to provide full treatment to the permit limits for BOD 

and ammonia without the removals in the primary clarifiers.  To verify this, a computer model of the existing facility was 

developed and calibrated based on the past operations data.  The model was then run using the design flow of 2.4 MGD 

and with influent BOD, suspended solids and ammonia levels representative of typical municipal sewage.  The model 

indicated that the existing secondary systems are capable of meeting the effluent limits at full flow and a higher organic 

loading without primary clarification. 

 

Abandoning Primary Clarifiers is very straightforward.  Flow would be sent to the oxidation ditches from the grit 

structure.  There are existing control gates at the grit unit and piping in the facility to send flow directly to the oxidation 

ditches from the grit chamber, by-passing the primary clarifiers.   

 

Eliminating the primary clarifiers will also eliminate the primary biomass feed to the anaerobic digesters.  As noted, the 

anaerobic digesters do not reliably produce gas at present, and without the organic loading from the primary clarifiers, 

the anaerobic digester will likely not have sufficient biomass to operate in the thermophilic range without using natural 

gas for supplemental heating. 

 

Aerobic digestion is generally preferred for digestion of waste activated sludge.  The anaerobic digester has sufficient 

volume to meet 10 states requirements if the sludge is thickened to approximately 2.6 percent solids.  At present WAS is 

thickened to approximately 4%.  The existing anaerobic digesters will be converted to aerobic operation.  This will 

include removal of the existing insulation, the floating cover on the west digester, and removal of all mixing and gas 

capture and management equipment.  The tanks will be rehabilitated as needed.  The digesters will be set up so that 

either unit may be operated in parallel or series.  A proprietary high rate thermophilic digestion will be used to improve 

solids destruction and minimize sludge production and volumes for land application.  A separate odor control system will 

be installed at the digesters to minimize odors from the digestion process.  The biofilter system as described below is 

preferred for this application for the low operational costs and ability to fit the space available.  

 



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 20 April, 2021 
 

Headworks Improvement – Screening: 

Influent to the plant from East Tawas and Tawas City enter the facility in separate pipelines.  East Tawas flow is 

conveyed into the plant by gravity, passing through a two-inch manually raked coarse screen located in a well outside of 

the main building and covered to minimize odors.  This screen primarily serves to protect the influent pumps.  Influent 

from Tawas City is pumped and enters through a force main at the grit removal facility.  A sewage grinder at the pump 

station in Tawas City grinds sewage prior to pumping.   

 

Options for screening improvement considered the current industry best practices for removal of trash in the raw 

sewage that flows from both communities.  Screening improvements would be designed to remove solids larger than 4 

to 6 mm (1/4 or 3/8-inch).  Improved fine screening will extend the life of downstream equipment and reduce overall 

WWTP maintenance.  These processes are standard on nearly all small, medium and large WWTPs today. However, the 

current screening system is functional, and does not appear to contribute to the cause of current violations. 

 

The options evaluated for the East Tawas influent are:  

1. Retain Existing:  This is a no-action option for this component of the facility.  As noted, the existing screen requires 

manual cleaning and entry by plant staff into a below grade well. The well is uncovered, and provides minimum 

protection for the weather.  Screenings are removed using a hoist.   

2. Addition of a mechanically cleaned screen:  A mechanically cleaned “climber type” bar screen would be capable 

of removing and conveying solids.  The grade would provide the desired trash removal capability.  The screenings 

would be conveyed up and deposited in a trash container located adjacent to the well.  Unfortunately, this location 

is in the front of the plant and directly across from several homes.  The ability to control odors for the screenings 

would be difficult. And the system would be a somewhat unsightly addition to the facility.  A manual screen would 

need to be provided as a back up to the mechanical screen.  

3. Addition of an in-channel sewage grinder:  Addition of a sewage grinder in the existing channel would provide 

proper protection for the existing pumps.  Trash would have passed through the pumps.  This option would allow 

the influent channel to be covered during normal operation and minimize odor generation.  A manual bar screen 

would need to be provided as backup to the mechanical grinder.  

 

Trash removal options for the full plant flow considered are:   

1. No additional screening:  This option would be feasible if a fine screen was added at the East Tawas inlet (Option 

2 above).  This would allow ground trash for the Tawas City station to enter the plant.  The current lack of screening 



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 21 April, 2021 
 

has been noted as an area of concern by TUA and the plant operation staff.  This also removes operational control 

of trash removal for the Plant facility.   

2. Addition of a mechanically cleaned screen:  A mechanically cleaned fine screen, would be installed in upstream of 

the grit removal unit in an addition to the existing grit removal structure.  The screenings would be conveyed to a 

container located at the grit building up and deposited in a trash container located adjacent to or combined with 

grit disposal.  

3. Additional Concerns:  TUA requires that odors from the plant be minimized wherever possible.  Screening and 

disposal of the raw sewage presents a significant source of odors.  The Tawas City inlet and grit systems both have 

odor control systems.  Any improvements to the screening must incorporate upgrades to odor control system.  

 

The selected options for screening improvements is Option 3 for East Tawas and Option 2 for the whole plant.  This will 

provide protection of the raw sewage lift pumps, fully screen incoming trash, and allow a single odor control system be 

used for screenings and grit removal. Various types of equipment are available to serve the fine screening function and 

can be considered for TUA: 

1. Chain and sprocket driven inclined bar screens are heavy duty, minimize head loss, and require the least 

maintenance. These also require somewhat more headroom but are cost effective. Modern units can be obtained 

without submerged sprockets if desired. 

2. Inclined perforated plate screens are more efficient at removing solids to very low levels, but create greater 

hydraulic loss and are somewhat costlier upfront. Headroom requirements are similar to mechanical bar screens. 

3. Flow-through perforated plate screens are similar to inclined units but provide increased hydraulic capacity by 

allowing raw sewage to flow between the two sides, through the screens, and out each of the two sides. These 

are the costliest of the alternatives. 

 

C2AE recommends a mechanical bar screen with accompanying washer/compactor to provide effective solids removal, 

with the lowest possible maintenance and minimum head loss. It will be necessary to verify the physical layout of the 

selected equipment in the existing available space.  An addition to the existing grit building will be necessary to house 

the screen. 

 

Odor Control: 

The facility currently has an odor control system at the East Tawas influent channel, the grit removal unit and the 

primary clarifiers.  Options will be evaluated to combining the odor control systems and evaluate the methods used.  



SRF Project Plan 
Tawas Utilities Authority 

 
 

C2AE Project #20-0112 22 April, 2021 
 

The inlet channel has a carbon adsorption unit fed by a fan drawing air from the channel.  The carbon is replaced 

annually.  The grit removal unit has a separate carbon adsorption unit a fed by fans.   

 

Combining the systems will simplify the operations of the odor control system.  A new odor control system would be 

located immediately north of the Grit Building.  Three methods for Odor control were evaluated: 

• Carbon Adsorption:  Simple system that adsorbs odors into activated carbon.  Once the carbon is saturated, no 

additional odor removal is possible without replacement of the media.   

• Activated Biofilter:  Utilizes wood chips in a large flat bed. Biological growth on the wood chips consumes odors 

form the air flow.  Theses system are simple, requiring only that the bed be kept moist.  Every several years the 

bed will be cleaned and new wood chips placed.  A concern with these system is function during extended cold 

weather, and the size required.   

• Proprietary “scrubber” systems:  Systems are available from multiple manufacturers for odor removal using 